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FCC RF Test Report

Report No: RXA1706-0199RF01R1

LTE Band 5
Frequenc Rt Rs Ps Gs ERP Limit .
bandwidth | Polarization (I(\]IIHz) y (dBm) (dBm) | (dBm) | (dBd) | (dBm) | (dBm) Conclusion

H 824.7 2763 | -4761 | 0.00 | 1.06 | 26.04 | 38.45 Pass

H 836.5 -27.88 | -47.75 | 0.00 | 124 | 26.98 | 38.45 Pass

1.4 MHz H 848.3 -28.74 | -4823 | 0.00 | 1.38 | 2829 | 3845 Pass
(QPSK) \Y 824.7 4256 | -47.29 | 0.00 | 1.06 | 23.39 | 3845 Pass
Y, 836.5 4226 | -4715 | 0.00 | 124 | 2329 | 3845 Pass

Y, 848.3 -42.88 | -47.48 | 0.00 | 1.38 | 2394 | 3845 Pass

H 824.7 2796 | -47.61 | 0.00 | 1.06 | 2570 | 38.45 Pass

H 836.5 2819 | -47.75 | 0.00 | 124 | 26.66 | 38.45 Pass

1.4 MHz H 848.3 -29.06 | -48.23 | 0.00 | 1.38 | 2795 | 3845 Pass
(16QAM) \Y 824.7 -42.86 | -47.29 | 0.00 | 1.06 | 23.07 | 3845 Pass
Y, 836.5 4257 | -4715 | 0.00 | 124 | 2298 | 3845 Pass

Y, 848.3 4320 | -47.48 | 0.00 | 1.38 | 23.60 | 38.45 Pass

H 825.5 -27.89 | -4759 | 0.00 | 1.06 | 2572 | 38.45 Pass

H 836.5 2818 | -47.75 | 0.00 | 124 | 2717 | 3845 Pass

3 MHz H 847.5 2863 | -48.18 | 0.00 | 1.38 | 2795 | 3845 Pass
(QPSK) \Y 825.5 4257 | -47.26 | 0.00 | 1.06 | 2323 | 3845 Pass
Y, 836.5 4260 | -47.15 | 0.00 | 124 | 2359 | 3845 Pass

Y, 847.5 -43.73 | -4744 | 0.00 | 1.38 | 2397 | 3845 Pass

H 825.5 2792 | -4759 | 0.00 | 1.06 | 2540 | 38.45 Pass

H 836.5 2849 | -47.75 | 0.00 | 124 | 26.85 | 3845 Pass

3 MHz H 847.5 2894 | -4818 | 0.00 | 1.38 | 27.65 | 38.45 Pass
(16QAM) \Y 825.5 4291 | -47.26 | 0.00 | 1.06 | 2290 | 3845 Pass
Y, 836.5 4291 | -4715 | 0.00 | 124 | 2326 | 3845 Pass

Y, 847.5 -44.03 | -4744 | 0.00 | 1.38 | 2365 | 3845 Pass

H 826.5 -27.81 | -47.60 | 0.00 | 1.13 | 2549 | 3845 Pass

H 836.5 2820 | -47.75 | 0.00 | 124 | 26.73 | 38.45 Pass

5 MHz H 846.5 2885 | -4812 | 0.00 | 1.38 | 2753 | 3845 Pass
(QPSK) \Y 826.5 -42.46 | -47.24 | 0.00 | 1.13 | 2320 | 3845 Pass
Y, 836.5 4264 | -4715 | 0.00 | 124 | 23.10 | 3845 Pass

Y, 846.5 -43.02 | -47.40 | 0.00 | 1.38 | 2293 | 3845 Pass

H 826.5 2811 | -4760 | 0.00 | 1.13 | 25.17 | 3845 Pass

H 836.5 2854 | -47.75 | 0.00 | 124 | 26.40 | 38.45 Pass

5 MHz H 846.5 -29.18 | -4812 | 0.00 | 1.38 | 27.20 | 38.45 Pass
(16QAM) Y 826.5 -42.77 | -47.24 | 0.00 | 1.13 | 22.88 | 3845 Pass
Y, 836.5 4294 | -4715 | 0.00 | 1.24 | 22.77 | 3845 Pass

Y, 846.5 4336 | -47.40 | 0.00 | 1.38 | 22.60 | 38.45 Pass
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FCC RF Test Report

Report No: RXA1706-0199RF01R1

LTE Band 5
. L. Frequency Rt Rs Ps Gs ERP Limit .
bandwidth | Polarization (MHz) (dBm) (dBm) | (dBm) | (dBd) | (dBm) | (dBm) Conclusion

H 829 -27.65 -47.61 0.00 1.13 24 .43 38.45 Pass

H 836.5 -27.96 -47.75 0.00 1.24 26.06 38.45 Pass

10 MHz H 844 -28.46 -48.01 0.00 1.33 26.22 38.45 Pass
(QPSK) \% 829 4244 | 4719 | 0.00 | 1.13 | 21.91 | 3845 Pass
\Y 836.5 -42.49 -47.15 0.00 1.24 22.84 38.45 Pass

\Y 844 -42.36 -47.29 0.00 1.33 22.03 38.45 Pass

H 829 -27.96 -47.61 0.00 1.13 24.10 38.45 Pass

H 836.5 -28.24 -47.75 0.00 1.24 25.75 38.45 Pass

10 MHz H 844 -28.78 -48.01 0.00 1.33 25.90 38.45 Pass
(16QAM) \ 829 -42.77 -47.19 0.00 1.13 21.60 38.45 Pass
\ 836.5 -42.79 -47.15 0.00 1.24 22.51 38.45 Pass

\Y 844 -42.61 -47.29 0.00 1.33 21.70 38.45 Pass

LTE Band 26
. L. Frequency Rt Rs Ps Gs ERP Limit .
bandwidth | Polarization (MHz) (dBm) (dBm) | (dBm) | (dBd) | (dBm) | (dBm) Conclusion

H 824.7 -27.76 -47.61 0.00 1.06 26.69 38.45 Pass

H 836.5 -27.84 | -47.75 0.00 1.24 27.83 38.45 Pass

1.4 MHz H 848.3 -28.32 -48.23 0.00 1.38 28.11 38.45 Pass
(QPSK) \Y 824.7 -38.14 -47.29 0.00 1.06 23.52 38.45 Pass
\Y 836.5 -38.81 -47.75 0.00 1.24 24.37 38.45 Pass

\Y 848.3 -38.25 -47.48 0.00 1.38 24.74 38.45 Pass

H 824.7 -28.25 -47.61 0.00 1.06 26.37 38.45 Pass

H 836.5 -28.46 -47.75 0.00 1.24 27.50 38.45 Pass

1.4 MHz H 848.3 -29.00 -48.23 0.00 1.38 27.80 38.45 Pass
(16QAM) \Y 824.7 -38.59 -47.29 0.00 1.06 23.20 38.45 Pass
\Y 836.5 -39.38 -47.75 0.00 1.24 24.06 38.45 Pass

\Y 848.3 -39.21 -47.48 0.00 1.38 24 .43 38.45 Pass

H 825.5 -27.65 -47.59 0.00 1.06 26.68 38.45 Pass

H 836.5 -27.73 -47.75 0.00 1.24 27.76 38.45 Pass

3 MHz H 847.5 -27.98 -48.18 0.00 1.38 28.60 38.45 Pass
(QPSK) \Y 825.5 -38.00 -47.26 0.00 1.06 23.90 38.45 Pass
\Y 836.5 -38.50 -47.75 0.00 1.24 24.38 38.45 Pass

\Y 847.5 -37.96 -47.44 0.00 1.38 24.50 38.45 Pass

H 825.5 -28.20 -47.59 0.00 1.06 26.37 38.45 Pass

3 MHz H 836.5 -28.48 | -47.75 0.00 1.24 27.45 38.45 Pass
(16QAM) H 847.5 -28.93 -48.18 0.00 1.38 28.27 38.45 Pass
\Y 825.5 -38.52 -47.26 0.00 1.06 23.60 38.45 Pass
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FCC RF Test Report

Report No: RXA1706-0199RF01R1

LTE Band 26
. L. Frequency Rt Rs Ps Gs ERP Limit .
bandwidth | Polarization (MHz) (dBm) (dBm) | (dBm) | (dBd) | (dBm) | (dBm) Conclusion

Vv 836.5 -39.07 -47.75 0.00 1.24 24 .06 38.45 Pass

\Y 847.5 -38.62 -47.44 0.00 1.38 2415 38.45 Pass

H 826.5 -27.97 -47.60 0.00 1.13 26.17 38.45 Pass

H 836.5 -28.06 -47.75 0.00 1.24 27.43 38.45 Pass

5 MHz H 846.5 -28.20 -48.12 0.00 1.38 28.13 38.45 Pass
(QPSK) \Y 826.5 -38.39 -47.24 0.00 1.13 23.75 38.45 Pass
Vv 836.5 -38.82 -47.75 0.00 1.24 24 .22 38.45 Pass

Vv 846.5 -38.17 -47.40 0.00 1.38 23.09 38.45 Pass

H 826.5 -28.70 -47.60 0.00 1.13 25.86 38.45 Pass

H 836.5 -28.83 -47.75 0.00 1.24 27.10 38.45 Pass

5 MHz H 846.5 -28.79 -48.12 0.00 1.38 27.82 38.45 Pass
(16QAM) \Y 826.5 -39.02 -47.24 0.00 1.13 23.45 38.45 Pass
V 836.5 -39.40 -47.75 0.00 1.24 23.90 38.45 Pass

\Y, 846.5 -38.81 -47.40 0.00 1.38 22.78 38.45 Pass

H 829 -27.51 -47.61 0.00 1.13 2512 38.45 Pass

H 836.5 -27.99 -47.75 0.00 1.24 25.83 38.45 Pass

10 MHz H 844 -27.87 -48.01 0.00 1.33 26.96 38.45 Pass
(QPSK) \Y 829 -37.89 -47.19 0.00 1.13 22.16 38.45 Pass
\Y, 836.5 -38.90 -47.75 0.00 1.24 23.36 38.45 Pass

\Y 844 -37.83 -47.29 0.00 1.33 23.63 38.45 Pass

H 829 -28.30 -47.61 0.00 1.13 24.80 38.45 Pass

H 836.5 -28.14 -47.75 0.00 1.24 25.47 38.45 Pass

10 MHz H 844 -28.39 -48.01 0.00 1.33 26.65 38.45 Pass
(16QAM) \Y 829 -38.38 -47.19 0.00 1.13 21.85 38.45 Pass
V 836.5 -39.48 -47.75 0.00 1.24 23.05 38.45 Pass

\Y, 844 -38.38 -47.29 0.00 1.33 23.30 38.45 Pass

H 831.5 -27.66 -47 .64 0.00 1.18 24.68 38.45 Pass

H 836.5 -28.06 -47.75 0.00 1.24 25.59 38.45 Pass

15 MHz H 841.5 -27.85 -47.93 0.00 1.28 26.06 38.45 Pass
(QPSK) \Y, 831.5 -37.97 -47.15 0.00 1.18 21.88 38.45 Pass
V 836.5 -38.86 -47.75 0.00 1.24 22.49 38.45 Pass

Vv 841.5 -37.93 -47.23 0.00 1.28 22.51 38.45 Pass

H 831.5 -28.29 -47 .64 0.00 1.18 24 .35 38.45 Pass

H 836.5 -28.56 -47.75 0.00 1.24 2517 38.45 Pass

15 MHz H 841.5 -28.37 -47.93 0.00 1.28 25.75 38.45 Pass
(16QAM) Vv 831.5 -38.49 -47.15 0.00 1.18 21.56 38.45 Pass
Vv 836.5 -39.34 -47.75 0.00 1.24 2215 38.45 Pass

\Y, 841.5 -38.55 -47.23 0.00 1.28 22.18 38.45 Pass
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FCC RF Test Report

Report No: RXA1706-0199RF01R1

5.3. Occupied Bandwidth

Ambient condition

Temperature

Relative humidity

Pressure

23°C ~25°C

45%~50%

101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
occupied bandwidth is measured using spectrum analyzer.
RBW is set to 3kHz, VBW is set to 10kHz for GSM 850,

RBW is set to 51 kHz, VBW is set to 160 kHz for LTE Band 5/26,

99% power and -26dBc occupied bandwidths are recorded. Spectrum analyzer plots are included on

the following pages.

Test Setup

EUT

Splitter

Spectrurm
Analyzer

Base station Simulator

Limits

No specific occupied bandwidth requirements in part 2.1049.

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U= 624Hz.
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FCC RF Test Report

Report No: RXA1706-0199RF01R1

Test Result
99% Power -26dBc
Mod Channel F MH
ode anne requency (MHz) | o dwidth (MHz) | Bandwidth(MHz)
128 824.2 0.24584 0.3134
BERS 650 190 836.6 0.24471 0.3148
(GMSK)
251 848.8 0.24419 0.3039
128 824.2 0.24858 0.2973
EORRS 50 190 836.6 0.24438 0.3111
(8-PSK)
251 848.8 0.24744 0.3130
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FCC RF Test Report

Report No: RXA1706-0199RF01R1

LTE Band 5
RB Modulation Bandwidth Channel Frequency 99%-Power -29dBc
(MHz) (MHz) Bandwidth(MHz) | Bandwidth(MHz)
20407 824.7 1.1075 1.316
1.4 20525 836.5 1.1074 1.329
20643 848.3 1.1082 1.348
20415 825.5 1.1606 1.845
3 20525 836.5 1.1561 1.848
20635 847.5 1.1630 1.859
QPSK
20425 826.5 1.1552 1.879
5 20525 836.5 1.1536 1.866
20625 846.5 1.1629 1.986
20450 829 1.2027 1.767
10 20525 836.5 1.1952 1.920
20600 844 1.1780 1.735
100% 20407 824.7 0.94471 1.214
1.4 20525 836.5 0.94726 1.198
20643 848.3 0.94381 1.173
20415 825.5 0.97884 1.373
3 20525 836.5 0.98345 1.345
A EEAR 20635 847.5 0.98361 1.339
20425 826.5 1.0052 1.451
5 20525 836.5 1.0072 1.453
20625 846.5 1.0025 1.447
20450 829 1.0349 1.513
10 20525 836.5 1.0457 1.661
20600 844 1.0258 1.504
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FCC RF Test Report

Report No: RXA1706-0199RF01R1

LTE Band 26
RB Modulation Bandwidth Channel Frequency 99%-Power -29dBc
(MHz) (MHz) Bandwidth(MHz) | Bandwidth(MHz)

26797 824.7 1.1080 1.320

1.4 26915 836.5 1.1092 1.331

27033 848.3 1.1071 1.322
26805 825.5 1.1343 1.535

3 26915 836.5 1.1398 1.623

27025 847.5 1.1666 1.86

26815 826.5 1.1524 1.466

QPSK 5 26915 836.5 1.1531 1.488
27015 846.5 1.1296 1.472
26840 829 1.211 2.049
10 26915 836.5 1.1901 2.035

26990 844 1.1955 2.044

26865 831.5 1.1982 1.841

15 26915 836.5 1.1913 1.961
26965 841.5 1.2049 1.972

100%

26797 824.7 0.94796 1.212
1.4 26915 836.5 0.94121 1.205
27033 848.3 0.94791 1.214
26805 825.5 0.98579 1.334
3 26915 836.5 0.98773 1.345
27025 847.5 0.99320 1.410
26815 826.5 0.99601 1.549
16QAM 5 26915 836.5 1.0185 1.578
27015 846.5 1.0013 1.578
26840 829 1.0527 1.660

10 26915 836.5 1.0557 1.671
26990 844 1.0551 1.662
26865 831.5 1.060 1.642
15 26915 836.5 1.0588 1.632
26965 841.5 1.0577 1.649
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) FCC RF Test Report

Report No: RXA1706-0199RF01R1

GSM 850 GPRS CH-Low

Aot Spectsion Aealysve - Occupaed BW

Radie Ste None

Canter Freq §24 200000 MMz
Trig Froe Run
SAtten: 40 4B

Center Freq 824.200000 MHz
AvgiHold> 1010
Radlo Device: BTS

Ref 30.00 dBm

iICenter 824.2 MHz

#Res BW I kHz #VBW 10 kHz

Occupied Bandwidth Total Power 35.8 dBm

245.84 kHz
Transmit Freq Error 766 Mz
x dB Bandwidth 313.4 kHz

OBW Power 99.00 %
x dB -26.00 dB

Span 1 MKz
Sweep 105.5 ms}

GSM 850 EGPRS C

Aot Spectrium Anslyies - Occugted W

Center Freq 824.200000 MHz c-n«h:”:zlqu

AvgiH

Ref 30.00 dBm

ICenter 824.2 MHz
2 #VBW 10 kHz

Occupied Bandwidth Total Power
248.58 kHz

~1.113 kHz OBW Power
297.3 kHz x d8

Transmit Freq Error
x dB Bandwidth

H-Low

Radio St None

Radio Device: BTS

Span 1 MHz
Sweep 105.5 ms|

32.8 dBm

99,00 %
-26.00 dB

GSM 850 GPRS CH-Middle

gt sgwctriom Analyrve O i W
Canter Freq: £36 600000 MMz Radis 514 Nene
e Trig: Free Run AvgiHold> 10110

Sacten 10 a8 Radie Duvice: TS

Center Freq 836600000 MHz

Ref 30.00 dBm

ICenter 836.6 MHz

iRes BW 3 kHz #VBW 10 kHz

Occupled Bandwidth Total Power 36.2 dBm
244.71 kHz

Transmit Freq Error 62 Hz OBW Power 99.00 %
x dB Bandwidth 314.8 kHz x dB -26.00 dB

Agiert Soectriom Aralyive  Oc it W

eq 636600000 MHz

Center Freq
AvgiHold> 10110

Span 1 MHZ]
Sweep 105.5 ms|

ICenter 836.6 MHz
Res BW 3 kHz #VBW 10 kHz

Occupled Bandwidth Total Power

244.38 kHz
Transmit Freq Error 555Hz  OBW Power
x dB Bandwidth MAkHz  xdB

GSM 850 EGPRS CH-Middle

Radio Ste Nene

Radie Device: BTS

Span 1 MHz,
Sweep 105.5 ms|

32.5dBm

99.00 %
-26.00 dB

GSM 850 GPRS CH-High

Center Freq 848.800000 MHz Radis St Nene

" Caintow * WAtten 40 48

Canter Freq 40.000000 MMz
Trig: Froe Run AvgiHold> 1010
Radie Device: BTS

Ref 30.00 dBm

ICenter 848.8 MHz

Res BW I kHz #VBW 10 kHz

Occupied Bandwidth Total Power 36.2 dBm
24419 kHz

OBW Power 99.00 %

Transmit Freq Error 491 Hz
x dB Bandwidth 303.9 kHz x dB -26.00 dB

Span 1 MHZ
Sweep 105.5 ms}

GSM 850 EGPRS C

Aghont Spectsum Analgsv - Occupand W

Canter Freq 848.800000

Center Freq 848.800000 MHz Trig Free Rom
SAtten 40 4B

Ref 30.00 aBm

ICenter 848.8 MHz

Res BW I kHz #VBW 10 kHz

Occupied Bandwidth Total Power
247.44 kHz

Transmit Freq Error 621 Hz OBW Power
x dB Bandwidth 313.0 kHz x dB8

iz
AvgiHold> 10010

H-High

Radie Ste Nene

Radie Davice: BTS

Span 1 MHZ]
Sweep 105.5 ms}

99.00 %
-26.00 dB
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) FCC RF Test Report

Report No: RXA1706-0199RF01R1

LTE Band 5 QPSK 1.4MHz CH-Low

Agtemt Sgectiion Mnalyser - Occugmad B
Center Freq 824,700000 MHz Canter Froa: 624700000 Mz Radie Ste: None
AvgiHold > 10110

"~ Gointow a8 Radlo Device: BTS

Ref 30.00 dBm __

iICenter 824.7 MHz Span 1.4 MHz;
#Res BW 51 kHz #VBW 160 kHz Sweep 1ms)

Occupied Bandwidth Total Power 29.4 dBm
1.1075 MHz

Transmit Freq Error 418 Hz OBW Power 99,00 %
x dB Bandwidth 1.316 MHz x dB -26.00 dB8

LTE Band 5 QPSK 3MHz CH-Low

Agtent Spuctrum Mnalyime - Occiagnd W

Center Freq 825.500000 MHz Canter Freq £25.500000 MMz
Trig: Froe Run AvgiHold> 10110
8

Ref 30.00 dBm __

ICenter 825.5 MHz

Res BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.1606 MHz

Transmit Freq Error 615.20 kHz OBW Power
x dB Bandwidth 1.845 MHz x dB

Radie St

Radie Device: BTS

Span 3 MHz
Sweep 1.133 ms|

30.3 dBm

99.00 %
-26.00 dB

Canter Freq 636 800000 Radie St Nene

Wiz
AvgiHold>10/10
Radis Device: BTS

iICenter 836.5 MHz Span 1.4 MHz
iRes BW 51 kHz #VBW 160 kHz Sweep 1ms

Occupled Bandwidth Total Power 29.4 dBm
1.1074 MHz

Transmit Freq Error 478 Hz OBW Power 99.00 %
x dB Bandwidth 1.329 MHz x dB -26.00 dB8

Canter Freq: 636 500000
Trig F

ICenter 836.5 MHz

Res BW 51 kHz #VBW 160 kHz

Occupied Bandwidth Total Power
1.1561 MHz

Transmit Freq Error -614.81 kHz OBW Power
x dB Bandwidth 1.848 MHz x d8

Wtz
AvgiHold> 10/10

Radie Ste

Radlo Device: BTS

Span 3 MHZ)
Sweep 1.133 ms}

30.1 dBm

99.00 %
-26.00 dB8

gt Sectriom deabyzre (ccigmed B
Center Freq 848.300000 MHz Canter Freq: 848.300000 MHz Radie Ste
Trig: Frae Run AvgiHold> 10110

" Galntow © BAten: 40 4B Radie Device: BTS

Ref 30.00 dBm

ICenter 848.3 MHz Span 1.4 MHz;
iRes BW 51 kHz #VBW 160 kHz Sweep 1 ms)

Occupled Bandwidth Total Power
1.1082 MHz

Transmit Freq Error -4.619 kHz OBW Power 99.00 %
x dB Bandwidth 1.348 MHz xd8 -26.00 dB

Canter Froq: 847 500000 Mz
Trig Free Run AvgiHold> 10110

Ref 30.00 dBm

ICenter 847.5 MHz

iRes BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.1630 MHz

Transmit Freq Error 614,77 kHz OBW Power

x dB Bandwidth 1.859 MHz x d8

Radie Ste

Radio Device: BTS

Span 3 MHZ|
Sweep 1.133 ms}

99.00 %
-26.00 dB
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Report No: RXA1706-0199RF01R1

LTE Band 5 QPSK 5MHz CH-Low

Agtemt Sgectiion Malyzer - Occugmad B
Center Freq 826.500000 MHz Cantes Fra 626800000 Wiz Radie Sté Nona
Trig: Free Run AvgiHold > 10110

¥ Gaintow © SACen 40 4B Radlo Device: BTS

_Ref 30.00 dBm_

iICenter 826.5 MHz
#Res BW 51 kHz

Span 5 MHZ

#VBW 160 kHz Sweep 1.867 ms)

Occupied Bandwidth Total Power 31.2dBm

1.1552 MHz
16935 MHz  OBW Power 99.00 %
1.879MHz  xdB -26.00 d8

Transmit Freq Error
x dB Bandwidth

Agtent Spectrum Mnalyime - Occiagnd W

¥

___Ref 30,00 dBm

ICenter 820 MHz
Res BW 51 kHz
Occupled Bandwidth
1.2027 MHz
-3.7685 MHz
1.767 MHz x dB

Transmit Freq Error
x dB Bandwidth

LTE Band 5 QPSK 10MHz CH-Low

Center Freq 829.000000 MHz Canter Freq £29.000000
rig Froe Run
8

#VBW 160 kHz

Total Power

OBW Power 99.00 %

otz Radie Sta
AvgiHold> 10110
Radie Device: BTS

Span 10 MHZ
Sweep 3.667 ms)

31.3dBm

-26.00 dB

Canter Freq 536 500000 MMz Radie St Nene
AvgiHeld> 10110
Radio Device: BTS

iICenter 836.5 MHz
iRes BW 51 kHz

Span 5 MKz,

#VBW 160 kHz Sweep 1.867 ms)

Occupled Bandwidth Total Power 31.3 dBm

-1,6934 MHz OBW Power 99.00 %
1.866 MHz x dB -26.00 dB8

Transmit Freq Error
x dB Bandwidth

Center 836.5 MHz
Res BW 51 kHz
Occupled Bandwidth
1.1952 MHz
-3.7820 MHz
1.920 MHz x d8

Transmit Freq Error
x dB Bandwidth

Canter Freq: 636 500000
Trig F

#VBW 160 kHz

Total Power

OBW Power 99.00 %

Wtz
AvgiHold> 10/10
Radlo Device: BTS

Span 10 MHz}
Sweep 3.667 ms)

31.3 dBm

-26.00 dB8

P —r
Center Freq 846.500000 MHz Canter Froq 846 500000 Mz
Trig: Frae Run AvgiMeld> 1010

" Galntow © BAten: 40 4B

A Ref 30.00 dBm

ICenter 846.5 MHz
iRes BW 51 kHz

Span 5 MHzZ,

#VBW 160 kHz Sweep 1.867 ms)

Occupled Bandwidth Total Power

1.1629 MHz
A.6912MHz  OBW Power 99.00 %
1986 MHz  xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

At Spwctrum Analyive - Occipand B0

Center Freq 844.000000 MHz

___Ref 30.00 Bm

Center 844 MHz
Res BW 51 kHz
Occupied Bandwidth
1.1780 MHz
-3.7743 MHz
1.735 MHz x d8

Transmit Freq Error
x dB Bandwidth

Canter Froq 44 000000 Mz
Trig Free Run AvgiHold> 10110

#VBW 160 kHz

Total Power

OBW Power 99.00 %

Radie St

Radio Device: BTS

Span 10 MHZ}
Sweep 3.667 ms}

31.1dBm

-26.00 dB

TA Technology (Shanghai) Co., Ltd.
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) FCC RF Test Report

Report No: RXA1706-0199RF01R1

LTE Band 5 16QAM 1.4MHz CH-Low

Agtent Spectrim Mlyive - Occupaed B

Canter Freq: 624700000 MMz Radio St Nene
AvgiHold> 10110

Center Freq 824.700000 MHz

Radleo Davice: BTS

Ref 30.00d8m _

ICenter 824.7 MHz Span 1.4 MHz;
#Res BW 51 kHz #VBW 160 kHz Sweep 1ms)

Occupied Bandwidth Total Power 29.1 dBm
944.71 kHz

Transmit Freq Error <02.151 kHz OBW Power 99,00 %
x dB Bandwidth 1.214 MHz x dB -26.00 dB8

LTE Band 5 16QAM 3MHz CH-Low

Agtent Spuctrum Mnalyime - Occiagnd W

Center Freq 825.500000 MHz Canter Freq £25.500000 MMz
Trig: Froe Run AvgiHold> 10110
8

Ref 30.00 dBm

ICenter 825.5 MHz

Res BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
978.84 kHz

Transmit Freq Error ~714.56 kHz OBW Power

x dB Bandwidth 1.373 MHz x d8

Radie 54 None

Radie Device: BTS

Span 3 MHz
Sweep 1.133 ms|

29.8 dBm

99.00 %
-26.00 dB

Canter Freq 536 500000 MMz
AvgiHeld> 10110
Radio Device: BTS

iICenter 836.5 MHz Span 1.4 MHz
iRes BW 51 kHz #VBW 160 kHz Sweep 1ms

Occupled Bandwidth Total Power 29.1 dBm
947.26 kHz

Transmit Freq Error -82.537 kHz OBW Power 99.00 %
x dB Bandwidth 1.198 MHz x dB -26.00 dB8

Canter Freq: 636 500000
Trig F

_Ref 30.00 dBm _

ICenter 836.5 MHz

Res BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
983.45 kHz

Transmit Freq Error ~717.13 kHz OBW Power
x dB Bandwidth 1.345 MHz x d8

Wtz
AvgiHold> 10/10

Radie St

Radlo Device: BTS

Span 3 MHZ)
Sweep 1.133 ms}

20.8 dBm

99.00 %
-26.00 dB8

gt Sectriom deabyzre (ccigmed B
Center Freq 848.300000 MHz Canter Freq: 848.300000 MHz Radie Ste
Trig: Frae Run AvgiHold> 10110

" Galntow © BAten: 40 4B Radie Device: BTS

Ref 30.00 dBm

ICenter 848.3 MHz Span 1.4 MHz;
iRes BW 51 kHz #VBW 160 kHz Sweep 1 ms)

Occupled Bandwidth Total Power
943.81 kHz

Transmit Freq Error -80.534 kHz OBW Power 99.00 %
x dB Bandwidth 1.173 MHz xd8 -26.00 dB

At Spwctrum Analyive - Occipand B0

Center Freq 847.500000 MHz Cantar Freq: 847500000 Mz
Trig: Froe Run AvgiHeld> 10110

Ref 30.00 dBm

ICenter 847.5 MHz

iRes BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
983.61 kHz

Transmit Freq Error -716.31 kHz OBW Power

x dB Bandwidth 1.339 MHz x d8

Radie Ste

Radio Device: BTS

Span 3 MHZ|
Sweep 1.133 ms}

99.00 %
-26.00 dB

TA Technology (Shanghai) Co., Ltd.
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) FCC RF Test Report

Report No: RXA1706-0199RF01R1

LTE Band 5 16QAM 5MHz CH-Low

[P ——
Center Freq 826.500000 MHz

> aacten 40 4B

_Ref 30.00 dBm

iICenter 826.5 MHz

#Res BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.0052 MHz

Transmit Freq Error -1.7816 MMz OBW Power
x dB Bandwidth 1.451 MHz x dB

Canter Fraq £26.500000 MMz
Trig: Froe Run AvgiHold> 10110

Radie St Nene

Radleo Davice: BTS

Span 5 MHZ
Sweep 1.867 ms}

30.4 dBm

99,00 %
-26.00 dB8

LTE Band 5 16QAM 10MHz CH-Low

Agtent Spectrum Mnalyime - Occiagnd W

Center Freq 829.000000 MHz Canter Freq £29.000000
Trig: Froe Run
8

___Ref 30.00 dBm

iICenter 829 MHz

Res BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.0349 MHz

Transmit Freq Error -3.8473 MHz OBW Power
x dB Bandwidth 1.513 MHz x dB

Wz
AvgiHold> 1010

Radie 5te None

Radie Device: BTS

Span 10 MHZ
Sweep 3.667 ms)

31.2dBm

99.00 %
-26.00 dB

Canter Freq 636 800000

iICenter 836.5 MHz

iRes BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.0072 MHz

Transmit Freq Error -1.7817 MHz OBW Power

x dB Bandwidth 1.453 MHz x dB

Wiz
AvgiHold>10/10

Radie St Nene

Radis Device: BTS

Span 5 MHz,
Sweep 1.867 ms}

30.4 dBm

99.00 %
-26.00 d8

Canter Freq: 636 500000
Trig F

___Ref 30.00 dBm

ICenter 836.5 MHz

Res BW 51 kHz #VBW 160 kHz

Occupied Bandwidth Total Power
1.0457 MHz

Transmit Freq Error -3.8712 MHz OBW Power
x dB Bandwidth 1.661 MHz x d8

Wtz
AvgiHold> 10/10

Radie 5t

Radlo Device: BTS

Span 10 MHz}
Sweep 3.667 ms)

31.4 dBm

99.00 %
-26.00 dB8

Aot Spectrium eabyzer Uccugmnd BW

Center Freq 846.500000 MHz
" Galntow © BAten: 40 4B

Ref 30.00 dBm

ICenter 846.5 MHz

iRes BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.0025 MHz

Transmit Freq Error -1.7811 MHz OBW Power
x dB Bandwidth 1.447 MHz x dB

Canter Freq: 846 500000 MMz
Trig: Frae Run AvgiHold> 10110

Radie Ste

Radie Davice: BTS

Span 5 MHZ,
Sweep 1.867 ms}

99.00 %
-26.00 d8

At Spwctrum Analyive - Occipand B0

Center Freq 844.000000 MHz Cantar Froq: 644000000 iz
Trig: Froe Run AvgiHeld> 10110

__Ref 30.00 dBm

iICenter 844 MHz

iRes BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.0258 MHz

Transmit Freq Error -3.8564 MHz OBW Power

x dB Bandwidth 1.504 MHz x d8

Radie St

Radio Device: BTS

Span 10 MHZ}
Sweep 3.667 ms}

99.00 %
-26.00 dB

TA Technology (Shanghai) Co., Ltd.
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) FCC RF Test Report

Report No: RXA1706-0199RF01R1

gt Sprectriam Mealyive - Occupaed B

Canter Freq: 624700000 MMz Radie Sté None
AvgiHold> 10110

Center Freq 824.700000 MHz

Radleo Davice: BTS

Ref 30.00 dBm __

ICenter 824.7 MHz
#Res BW 51 kHz

Span 1.4 MHz
SVBW 160 kHz Sweep 1ms|

Occupied Bandwidth Total Power 29.2 dBm
1.1080 MHz

Transmit Freq Error 82 Hz OBW Power 99,00 %
x dB Bandwidth 1.320 MHz x dB -26.00 dB8

LTE Band 26 QPSK 1.4MHz CH-Low

gt Spectums Aalive - Occagand W

Ref 30.00 dBm __

ICenter 825.5 MHz

Res BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.1343 MHz

Transmit Freq Error 617.48 kHz OBW Power
x dB Bandwidth 1.535 MHz x dB

LTE Band 26 QPSK 3MHz CH-Low

Center Freq 825.500000 MHz Canter Freq £25.500000 MMz
Trig: Froe Run AvgiHold> 10110
8

Radie St

Radie Device: BTS

Span 3 MHz
Sweep 1.133 ms|

29.8 dBm

99.00 %
-26.00 dB

Canter Freq 536 500000 MMz ladie Std Nene
AvgiHeld> 10110

Radis Device: BTS

ICenter 836.5 MHz
iRes BW 51 kHz

Span 1.4 MHz,
SVBW 160 kHz Sweep 1ms:

Occupled Bandwidth Total Power 28.9 dBm
1.1092 MHz

Transmit Freq Error -9.732 kHz OBW Power 99.00 %
x dB Bandwidth 1.331 MHz x dB -26.00 dB8

Canter Freq: 636 500000
Trig F

ICenter 836.5 MHz

WRes BW 51 kHz #VBW 160 kHz

Occupied Bandwidth Total Power
1.1398 MHz

Transmit Freq Error -637.38 kHz OBW Power
x dB Bandwidth 1.623 MHz x d8

Wtz
AvgiHold> 10/10

Radie 5t

Radlo Device: BTS

Span 3 MHZ)
Sweep 1.133 ms}

20.7 dBm

99.00 %
-26.00 dB8

Center Freq 848.300000 MHz Canter Freq: 848.300000 MHz ladie Ste None
Trig: Frae Run AvgiHold> 10110

" Galntow © BAten: 40 4B Radis Device: BTS

Ref 30.00 dBm

Span 1.4 MHz

iRes BW 51 kHz #VBW 160 kHz Sweep 1 ms)

Occupled Bandwidth Total Power
1.1071 MHz

Transmit Freq Error 298 Hz OBW Power 99.00 %
x dB Bandwidth 1.322 MHz xd8 -26.00 dB

Mgt Spectrum Analyive - Occipmnd B

Ref 30.00 dBm

#VBW 160 kHz

Occupled Bandwidth Total Power
1.1666 MHz

Transmit Freq Error 612.74 kHz OBW Power

x dB Bandwidth 1.860 MHz x d8

Center Freq 847.500000 MHz Cantar Freq: 847500000 Mz
Trig: Froe Run AvgiHeld> 10110

Radie

Radio Device: BTS

Span 3 MHZ|
Sweep 1.133 ms}

99.00 %
-26.00 dB

TA Technology (Shanghai) Co., Ltd.
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) FCC RF Test Report

Report No: RXA1706-0199RF01R1

LTE Band 26 QPSK 5MHz CH-Low

gt Sprctriam Mealyive - Occupaed B

Center Freq 826.500000 MHz
SActen 40 4B

ICenter 826.5 MHz

IRes BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.1524 MHz

Transmit Freq Error “A.7113 MMz OBW Power
x dB Bandwidth 1.466 MHz x dB

Canter Fraq £26.500000 MMz
Trig: Froe Run AvgiHold> 10110

Radie Sta

Radleo Davice: BTS

Span 5 MHZ
Sweep 1.867 ms}

30.9 dBm

99,00 %
-26.00 dB8

T

iICenter 829 MHz
#Res BW 51 kHz

1.2110 MHz

x dB Bandwidth 2.049 MHz x dB

LTE Band 26 QPSK 10MHz CH-Low

Center Freq 829.000000 MHz Canter Freq £29.000000
rig Froe Run
8

#VBW 160 kHz

Occupled Bandwidth Total Power

Transmit Freq Error -3.7743 MHz OBW Power

Span 10 MHZ
Sweep 3.667 ms)

30.9 dBm

99.00 %
-26.00 dB

AvgiHold> 10110

Ref 30.00 dBm_

ICenter 836.5 MHz

iRes BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.1531 MHz

Transmit Freq Error -1.7109 MHz OBW Power

x dB Bandwidth 1.488 MHz x dB

Radis Device: BTS

Span 5 MHZ
Sweep 1.867 ms}

30.8 dBm

99.00 %
-26.00 d8

Trig Frow Run
#attem 40 48

ICenter 836.5 MHz
WRes BW 51 kHz

1.1901 MHz

x dB Bandwidth 2.035 MHz x d8

Canter Freq 636 500000

#VBW 160 kHz

Occupied Bandwidth Total Power

Transmit Freq Error -3.7765 MHz OBW Power

Span 10 MHz
Sweep 3.667 ms)

30.9 dBm

99.00 %
-26.00 dB8

Center Freq 846.500000 MHz
* shen 0 4B

Ref 30.00 dBm_

iRes BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.1296 MHz

Transmit Freq Error -1.7058 MHz OBW Power

x dB Bandwidth 1.472 MHz x dB

Canter Freq: 846 500000 MMz
Trig: Frae Run AvgiHold> 10110

Radle Device: BTS

Span 5 MHz,
Sweep 1.867 ms}

99.00 %
-26.00 d8

Aot Spectrum Anslyse - Occupnd BW

___Ref 30,00 4Bm

iICenter 844 MHz
iRes BW 51 kHz

1.1955 MHz

x dB Bandwidth 2.044 MHz x d8

Center Freq 844,000000 MHz Canter Froq: 844000000
Trig o Run

#VBW 160 kHz

Occupied Bandwidth Total Power

Transmit Freq Error -3.7786 MHz OBW Power

Span 10 MHZ}
Sweep 3.667 ms}

99.00 %
-26.00 dB

TA Technology (Shanghai) Co., Ltd.
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